
 

 

CITY OF GRANDVIEW 
 

 

GENERAL SEWER PLAN 
 

 
 

 

Prepared by 

 

PROJECT NO. 08032 

 

 

January 2009 

 

 



 

 

CITY OF GRANDVIEW 

 
GENERAL SEWER PLAN 

 
 

 
 

 

 

Prepared by 

 
 

PROJECT NO. 08032 

 

 

 

January 2009 

 

 



 

TABLE OF CONTENTS  
 
 
 Page No. 
 
 
INTRODUCTION AND EXECUTIVE SUMMARY ......................................................................................... 1 

INTRODUCTION ............................................................................................................................... 2 
REQUIREMENTS.............................................................................................................................. 2 
[...]
The existing wastewater system serves a combination of residential, commercial, industrial, and public 
users within the City.  The current area within the City Limits is approximately 3,540 acres.  Current zoning 
within the City is presented in Table 1-3, and is shown on Figure 1-3 - Existing Zoning Map. 
 

TABLE 1-3  EXISTING ZONING WITHIN GRANDVIEW CITY LIMITS  

Zoning Category Total Acreage Percent of Total 

Single-Family Residential (R-1) 496.61 14.0% 

Single-Family Residential Mobile Home (R-1M) 11.57 0.3% 

Duplex Residential (R-2) 77.26 2.2% 

Multi-Family Residential – (R-3) 82.73 2.3% 

Mobile Home, Platted (MR-1) 0.71 0.0% 

Mobile Home Park (MR-2) 71.75 2.0% 

Light Commercial (C-1) 2.93 0.1% 



 11 

Commercial (C-2) 172.87 4.9% 

Light Industrial (M-1) 810.74 22.9% 

Heavy Industrial (M-2) 32.40 0.9% 

Agricultural Forest (AF-1) 399.26 11.3% 

Public Facility (PF) 1,379.54 39.0% 

PUD 1.84 0.1% 

TOTAL 3,540.21 100.0% 

 
Public facility is the largest zoning total within the City, comprising approximately 1,379.54 acres (39.0%) 
of the land within the City Limits).  Of the residential lands, single-family residential lands make up the 
largest area, approximately 496.61 acres (14.0%) of the total area within the City. 



FIGURE 1-3

EXISTING ZONING MAP

EW

S

N

General Sewer Plan Update

12-10-08

P:\Projects\2008\08032\gsp-fig .dwg

LEGEND

INDUSTRIAL HEAVY

INDUSTRIAL LIGHT

AGRICULTURAL FOREST

COMMERCIAL LIGHT

SINGLE FAMILY-MOBILE HOME

MOBILE HOME PARK

MOBILE HOME, PLATTED

SINGLE FAMILY

MULTIPLE FAMILY

PUBLIC FACILITY

COMMERCIAL

DUPLEX

PUBLIC UTILITY DISTRICT

EXISTING RETAIL SERVICE AREA

BOUNDARY (CITY LIMITS)

FUTURE RETAIL SERVICE  AREA

BOUNDARY  (UGA)



 13 

1.5  FUTURE SERVICE AREA  
 
The City of Grandview and Yakima County established the Urban Growth Area (UGA) for Grandview in 
1995 as part of the Growth Management Act (GMA) planning process.  In 2008, Grandview modified its 
UGA as part of adopted revisions to its Comprehensive Plan.  The UGA represents the projected future 
area within which the City may be able to provide and maintain services, including sewer service. 
 
Land Use  
 
The UGA includes an area of approximately 1,666 acres that are outside the current City Limits.  The land 
use within the City is presented in Table 1-4, and the land use within the UGA is presented in Table 1-5.  
The land use within the City is shown on Figure 1-4 – Land Use Within City Limits, and the land use within 
the UGA is shown on Figure 1-5 – Land Use Within UGA. 
 

TABLE 1-4  FUTURE LAND USE WITHIN GRANDVIEW CITY LIMITS*  

Land Use Category Total Acreage Percent of Total 

Residential 980 27.9% 

Low Density Residential 72 2.1% 

Commercial 214 6.1% 

Industrial 888 25.3% 

Public 1,354 38.6% 

TOTAL 3,508 100.0% 

* Source:  City of Grandview 2008 GMA Plan 

 
 

TABLE 1-5  FUTURE LAND USE WITHIN GRANDVIEW’S URBAN GROWTH AREA*  

Land Use Category Total Acreage Percent of Total 

Residential 361 21.7% 

Low Density Residential 615 36.9% 

Commercial 108 6.5% 

Industrial 582 34.9% 

Public 0 0.0% 

TOTAL 1,666 100.0% 

* Source:  City of Grandview 2008 GMA Plan 

 



FIGURE 1-4

LAND USE MAP

WITHIN CITY LIMITS

EW

S

N

General Sewer Plan Update

12-10-08

P:\Projects\2008\08032\gsp-fig .dwg

LEGEND

RESIDENTIAL

PUBLIC

INDUSTRIAL

LOW DENSITY RESIDENTIAL

COMMERCIAL

EXISTING RETAIL SERVICE AREA

BOUNDARY (CITY LIMITS)

FUTURE RETAIL SERVICE  AREA

BOUNDARY  (UGA)



FIGURE 1-5

LAND USE  MAP

WITHIN UGA

EW

S

N

General Sewer Plan Update

12-10-08

P:\Projects\2008\08032\gsp-fig .dwg

LEGEND

RESIDENTIAL

INDUSTRIAL

LOW DENSITY RESIDENTIAL

COMMERCIAL

EXISTING RETAIL SERVICE AREA

BOUNDARY (CITY LIMITS)

FUTURE RETAIL SERVICE  AREA

BOUNDARY  (UGA)



 16 

1.6  POPULATION  
 
Current Population  
 
According to the U.S. Census Bureau, the 2000 population of the City of Grandview was 8,377, an 
increase of 1,208 people since 1990.  Grandview’s growth rate for the period 1990-2000 was approxi-
mately 1.57% per year (16.85% for the ten-year period).  The growth rate for this ten-year period was less 
than the previous ten-year period 1980-1990, which was 2.47% per year (27.68% for the ten-year period).  
Population trends in the City of Grandview, Yakima County, and the State of Washington for the period 
1920 through 2000 are presented in Table 1-6. 
 

TABLE 1-6  POPULATION TRENDS  

Year 
City of Grandview Yakima County State of Washington 

Population Percent Change Population Percent Change Population Percent Change 

1910 320  41,709  1,141,990  

1920 1,011 215.9% 63,710 52.7% 1,356,621 18.8% 

1930 1,085 7.3% 77,402 21.5% 1,563,396 15.2% 

1940 1,449 33.5% 99,019 27.9% 1,736,191 11.1% 

1950 2,503 72.7% 135,723 37.1% 2,378,963 37.0% 

1960 3,366 34.5% 145,112 6.9% 2,853,214 19.9% 

1970 3,605 7.1% 145,212 0.1% 3,413,244 19.6% 

1980 5,615 55.8% 172,508 18.8% 4,132,353 21.1% 

1990 7,169 27.7% 188,823 9.5% 4,866,692 17.8% 

2000 8,377 16.9% 222,581 17.9% 5,894,121 21.1% 

 
Every year, the Washington Office of Financial Management (OFM) develops population estimates for the 
state, each county, and each city.  OFM population estimates for Grandview, Yakima County, and for the 
State of Washington for the period 2001 through 2007 are presented in Table 1-7. 
 

TABLE 1-7  OFM POPULATION ESTIMATES  

Year 
City of Grandview Yakima County State of Washington 

Population Percent Change Population Percent Change Population Percent Change 

2001 8,410 0.4% 224,500 0.9% 5,974,910 1.4% 

2002 8,415 0.1% 225,000 0.2% 6,041,710 1.1% 

2003 8,475 0.7% 226,000 0.4% 6,098,300 0.9% 

2004 8,540 0.8% 227,500 0.7% 6,167,800 1.1% 

2005 8,705 1.9% 229,300 0.8% 6,256,400 1.4% 

2006 8,840 1.6% 231,800 1.1% 6,375,600 1.9% 

2007 9,150 3.5% 234,200 1.0% 6,488,000 1.8% 

 
 
 
 
Future Population  



 17 

 
As part of the process of updating its Comprehensive Plan, three population projections were developed 
for the City of Grandview, “Low”, “Medium”, and “High”.  Although Grandview adopted the “Medium” 
population projection, greater than expected county-wide growth has occurred since those three 
projections were developed.  As a result, the Yakima Valley Conference of Governments has recom-
mended Grandview use the “High” population estimate of 12,279 for the year 2028 in projecting future 
growth and demand on City services.  As a result, the “High” growth projection, an annual growth rate of 
1.6473% will be used for the purpose of forecasting future sewer services and future wastewater 
generation.  Grandview’s future population is shown on Table 1-8. 
 

TABLE 1-8  GRANDVIEW POPULATION PROJECTIONS  

Year Future Population Year Future Population 

2009 9,454 2019 11,132 

2010 9,610 2020 11,315 

2011 9,768 2021 11,502 

2012 9,929 2022 11,691 

2013 10,092 2023 11,884 

2014 10,259 2024 12,080 

2015 10,428 2028 12,279 

2016 10,599 2026 12,481 

2017 10,774 2027 12,686 

2018 10,952 2028 12,895 

 
 
 



 18 

CHAPTER 2 
PAST AND 

PROJECTED 
WASTEWATER 

LOADINGS 
 



 19 

2.1  INFLUENT WASTEWATER TRENDS  
 
Background  
 
The City of Grandview provides wastewater collection and treatment services to the residences, 
businesses, public facilities, and industries within the City’s service area.  Wastewater from Grandview’s 
food processing industries constitute a significant portion of the total wastewater load to the treatment 
system and create a substantial demand upon the City’s sewage treatment facilities.  Current industrial 
entities include: 
 
   Smuckers Shonan USA 
   Welch Foods Cervantes Packing 
   Stimson Lane Wild River Foods (ceased operation 7/08) 
   Kenyon Zero Storage Gilbert Orchards, LLC 
   Baker Commodities  Perham Fruit 
 
Municipal and industrial wastewater loadings are discussed later in this chapter. 
 
System Capacity  
 
The Grandview wastewater treatment facility accomplishes secondary wastewater treatment through two 
separate treatment processes, these being: 
 

 An aerated lagoon / facultative lagoon process with land application of treated wastewater.  
This system consists of primary clarification, aerated lagoon, a series of facultative lagoons, 
chlorine disinfection, followed by either land application of treated effluent to City-owned spray-
fields, or discharge of treated effluent to non-overflow ponds. 

 
 A mechanical activated sludge process with discharge of treated wastewater to the Yakima 

River.  This system consists of primary clarification, aerated lagoon, anoxic selector tanks, ac-
tivated sludge, final clarification, ultraviolet disinfection, and discharge of final effluent to the 
Yakima River. 

 
Grandview’s current National Pollutant Discharge Elimination System (NPDES) permit, issued by the 
Washington Department of Ecology in 2003, includes design criteria for the entire facility (aerated lagoon 
/facultative lagoon process and mechanical treatment plant), and includes design criteria for the 
mechanical plant only.  The design criteria for Grandview’s entire wastewater treatment facility, specified 
in that permit, are presented in Table 2-1. 
 

TABLE 2-1  ENTIRE WASTEWATER TREATMENT FACILITY DESIGN CRITERIA  

Parameter Design Quantity 

Average Flow for the Maximum Month 4.95 MGD 

BOD5 for the Maximum Month 86,000 lbs/day 

TSS for the Maximum Month 30,000 lbs/day 

 
The design criteria for Grandview’s mechanical plant, specified in that permit, are presented in Table 2-2. 
 

TABLE 2-2  MECHANICAL WASTEWATER TREATMENT PLANT DESIGN CRITERIA  

Parameter Design Quantity 

Average Flow for the Maximum Month 1.5 MGD 

BOD5 for the Maximum Month 11,400 lbs/day 

TSS for the Maximum Month 11,400 lbs/day 



 20 

Ammonia (NH3-N) for the Maximum Month 1,140 lbs/day 

 
Influent Flow Loadings – Entire Facility  
 
Monthly influent wastewater flows to Grandview’s entire wastewater treatment facility for the period 2003 
through 2007 are presented on Table 2-3.  “Summer average flows” represent the average flows for the 
months of June through August, while “winter average flows” represent the average flows for the months 
of December through February. 
 

TABLE 2-3  ENTIRE FACILITY MONTHLY INFLUENT WASTEWATER FLOWS  
(values are in MGD) 

 2003 2004 2005 2006 2007 

January 0.93 1.40 1.28 1.35 1.36 

February 1.04 1.29 1.39 1.50 1.40 

March 0.93 1.31 1.25 1.37 1.41 

April 0.97 1.23 1.27 1.00 1.44 

May 0.97 1.28 1.22 1.42 1.53 

June 1.43 1.84 1.38 1.45 1.76 

July 1.10 1.60 1.52 1.32 1.81 

August 1.40 2.02 1.78 1.49 1.88 

September 2.18 2.55 2.32 1.71 2.27 

October 2.71 2.29 2.92 2.01 2.88 

November 1.36 1.69 1.44 1.51 1.88 

December 1.26 1.29 1.16 1.33 1.68 

Annual Average 1.36 1.65 1.58 1.46 1.78 

Summer Average 1.31 1.82 1.56 1.42 1.82 

Winter Average 0.97 1.32 1.32 1.34 1.36 

Maximum Month 2.71 2.55 2.92 2.01 2.88 

Maximum Day  3.37 3.53 2.76 3.25 

 
Average monthly influent flows to the entire treatment facility have ranged from a low of 1.36 MGD in 2003 
to a high of 1.78 MGD in 2007.  Average influent summer flows have ranged from a low of 1.31 MGD in 
2003, to a high of 1.82 MGD in 2004 and 2007.  Average influent winter flows have ranged from a low of 
0.97 MGD in 2002-2003 to a high of 1.36 MGD in 2006-2007.  The greatest maximum monthly flow 
occurred in 2005 when the treatment facility received an average of 2.92 MGD in the month of October.  
This influent flow represents 59.0% of the design hydraulic capacity (average flow for the maximum 
month) of Grandview’s entire wastewater treatment facility. 
 
 
Influent Flow Loadings – Mechanical Wastewater Treatment Plant  
 
Influent wastewater flows to Grandview’s mechanical plant for the period 2003 through 2007 are 
presented on Table 2-4.  “Summer flows” represent the average flows for the months of June through 
August, while “winter flows” represent the average flows for the months of December through February. 
 



 21 

TABLE 2-4  MECHANICAL PLANT MONTHLY INFLUENT WASTEWATER FLOWS  
(values are in MGD) 

 2003 2004 2005 2006 2007 

January 0.82 1.12 1.23 1.20 1.07 

February 0.94 1.22 1.13 1.22 1.07 

March 0.84 1.15 1.06 1.09 1.21 

April 0.90 1.12 0.82 1.00 1.26 

May 0.74 1.11 0.82 0.97 1.29 

June 0.77 1.40 0.88 0.97 1.07 

July 0.80 1.25 0.86 1.05 1.18 

August 0.96 1.49 0.88 1.03 0.71 

September 1.31 1.46 0.91 1.15 1.19 

October 0.93 1.13 1.41 1.36 1.31 

November 1.03 1.38 1.10 1.32 1.40 

December 1.12 0.96 1.00 1.19 1.24 

Annual Average 0.93 1.23 1.01 1.13 1.17 

Summer Average 0.84 1.38 0.87 1.02 0.99 

Winter Average 0.90 1.15 1.11 1.14 1.11 

Maximum Month 1.31 1.49 1.41 1.36 1.40 

Maximum Day 1.36 1.64 1.57 1.68 1.74 

 
Average monthly influent flows to the mechanical plant have ranged from a low of 0.93 MGD in 2003 to a 
high of 1.23 MGD in 2004.  Average influent summer flows have ranged from a low of 0.84 MGD in 2003, 
to a high of 1.38 MGD in 2004.  Average influent winter flows have ranged from a low of 0.90 MGD in 
2002-2003 to a high of 1.15 MGD in 2003-2004.  The greatest maximum monthly flow occurred in 2004 
when the mechanical plant received an average of 1.49 MGD in the month of August.  This influent flow 
represents 99.3% of the design hydraulic capacity (average flow for the maximum month) of Grandview’s 
mechanical plant. 
 
Industrial Flows  
 
Grandview receives industrial wastewater from 10 industrial sources.  Grandview has allocated a portion 
of the treatment facility’s hydraulic capacity to each of these industrial sources as shown on Table 2-5.  
Because these sources are all agricultural / food processing industries, their flow allocation varies 
throughout the year depending on the product being produced. 
 
 



 22 

 

TABLE 2-5  INDUSTRIAL WASTEWATER FLOW ALLOCATION 
(values are in million gallons per day, MGD) 

 Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Annual Average 

Wild River Foods 0.450 0.450 0.450 0.450 0.450 0.450 0.450 0.450 0.450 0.450 0.450 0.450 0.450 

Baker Commodities 0.004 0.004 0.004 0.004 0.004 0.004 0.004 0.004 0.004 0.004 0.004 0.004 0.004 

Kenyon Zero Storage 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 

Perham Fruit 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 

Smuckers 0.100 0.140 0.140 0.140 0.140 0.140 0.140 0.140 0.140 0.245 0.150 0.081 0.141 

Shonan USA 0.145 0.171 0.161 0.150 0.113 0.133 0.226 0.265 0.267 0.197 0.240 0.136 0.184 

Snokist Growers 0.011 0.012 0.011 0.010 0.007 0.027 0.007 0.008 0.025 0.024 0.025 0.013 0.015 

Cervantes Packing 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 

Stimson Lane 0.005 0.005 0.005 0.005 0.005 0.005 0.008 0.011 0.017 0.032 0.033 0.008 0.012 

Welch Foods 0.710 0.714 0.645 0.667 0.645 0.667 0.549 0.323 1.167 1.613 0.667 0.645 0.751 

Subtotal 1.428 1.499 1.419 1.429 1.367 1.429 1.387 1.204 2.073 2.569 1.572 1.340 1.560 

10% Reserve 0.143 0.150 0.142 0.143 0.137 0.143 0.139 0.120 0.207 0.257 0.157 0.134 0.156 

Industrial Total 1.571 1.649 1.561 1.572 1.504 1.572 1.526 1.324 2.280 2.825 1.729 1.474 1.716 

 
 
 
 
 
 
 
 
 
 
 
 



 23 

Influent Biochemical Oxygen Demand (BOD5) Loadings – Entire Facility  
 
Monthly influent BOD5 loadings to Grandview’s wastewater treatment facility for the period 2003 through 
2007 are presented on Table 2-6.  “Summer average loadings” represent the average loadings for the 
months of June through August, while “winter average loadings” represent the average loadings for the 
months of December through February. 
 

TABLE 2-6  ENTIRE FACILITY MONTHLY TOTAL INFLUENT BOD5 LOADINGS  
(values are in pounds per day) 

 2003 2004 2005 2006 2007 

January 10,261 8,792 9,672 13,837 11,195 

February 10,807 8,725 9,773 14,286 9,142 

March 6,577 10,182 9,101 13,791 11,407 

April 7,362 9,612 9,649 6,964 12,154 

May 6,626 6,405 8,476 13,477 9,277 

June 13,429 16,389 11,394 11,404 14,150 

July 7,752 8,247 10,002 9,313 10,174 

August 9,855 22,524 7,987 10,712 19,897 

September 16,363 27,626 15,731 9,541 20,920 

October 25,607 39,152 27,908 12,841 24,668 
[...]
from the year 2028 basins are presented in Table 5-1.  In many cases, flows from future ba-
sins are directed to enter and flow through existing basins (as described earlier in this chapter 
and summarized in Table 5-1) and into the existing collection systems within those basins; 

 
 Inputting year 2028 industrial wastewater flows for existing industries at their known discharge 

locations assuming an annual growth rate similar to the City’s (2% per year); 
 

 Assuming a roughness coefficient (Mannings “n”) of 0.013 for all pipelines in the analysis; 
 

 Assuming lift station discharges would continue as peak flows through the basin without the 
effects of dampening within the gravity flow line; 

 
 Using the same equation used to analyze the existing collection system at peak flows. 

 
 QPeak = K (QAverage)0.9 

 
    where Q represents flow in MGD, and K represent the peaking factor. 
 
  The same peaking factor value for K used to analyze the existing collection system is used to 

evaluate peak flows in the future. 
 
Calibration of the model, done in the existing system (Chapter 3) hydraulic analysis by comparing 
projected year 2028 flows with those predicted by the model, was done.  The total year 2028 flow of 2.51 
MGD was computed by the modeling program, which compares well to the 2.51 MGD projected flow for 
year 2028 found in Chapter 2 of this report.    
 
In Chapter 4, a hydraulic analysis of Grandview’s existing collection system using projected flows for 
ultimate buildout was analyzed.  The purpose of analyzing the collection system at full build-out is to 
provide some foresight when estimating pipe size requirements to alleviate potential future problems with 
the collection system at Year 2028.  Current pipe manufacturing technologies, primarily PVC and HDPE 
products, allow for pipelines to be installed in the ground and remain functional for several decades 
without the need for replacement (provided the pipe has sufficient capacity for the collection system 
needs).  As such, collection system pipe requiring replacement due to capacity issues in year 2028 will be 
analyzed against the ultimate buildout to determine the pipe size upgrade required to accommodate the 
flows at ultimate buildout.   
 
Unit Flow Rates  
 
The hydraulic analysis is based on unit flow rates from different land uses within the existing and year 
2028 collection system basins.  The unit flow rates, identical to the ones used in the hydraulic analysis of 
the existing system in Chapter 3, are assigned to the various basins based upon those future land use 
designations.  Those unit flow rates are: 
 
   Residential ...................................................................... 0.0015 MGD/Acre 
   Commercial ..................................................................... 0.0010 MGD/Acre 
   Industrial ......................................................................... 0.0030 MGD/Acre 
   Schools ........................................................................... 0.0005 MGD/Acre 



 68 

   Public .............................................................................. 0.0005 MGD/Acre 
 
Collection System Hydraulic Analysis Results  
 
The hydraulic analysis examined the existing and proposed year 2028 sewer network at normal and peak 
flows generated by the projected year 2028 development and buildout within both the City and the UGA.  
Flows from the year 2028 collection basins were modeled and routed through the existing collection 
system to examine system capacity and determine potential problem areas.  Results of this hydraulic 
analysis, and year 2028 buildout, identified no potential problems within the existing collection system.   
 
There were no pipe capacity deficiencies noted for the year 2028 development. 
 
Lift Stations Hydraulic Analysis Results  
 
The capacity of the existing lift stations and their ability to meet existing system demands was discussed 
in Chapter 3.   The year 2028 lift station hydraulic analysis was similar to the analysis of the collection 
system, using the same unit area flow rates and peaking factor equations.  Projected flows for the year 
2028 development and buildout condition are compared in Table 5-2 with the existing lift station 
capacities. 
 

TABLE 5-2  YEAR 2028 DEVELOPMENT SEWAGE LIFT STATION PEAK FLOWS  

Station No. Station Current Station Capacity* Modeled Year 2028 Peak Flow 

1 Butternut 300 gpm 240 gpm 

2 Cherry Lane 200 gpm 21 gpm 

3 Ballpark 40 gpm 3 gpm 

4 W. Wine Country Rd. 600 gpm 53 gpm 

5 Stover Road 350 gpm 368 gpm 

6 Forrest Road 2,000 gpm 941 gpm 

7 Euclid Road 8,400 gpm 2,862 gpm 

*Capacity with largest pump out of service. 

 
All the current lift stations have sufficient capacity to accommodate for the year 2028 projected flows. 
 
Force Mains Hydraulic Analysis Results  
 
The ability of the existing force mains to meet existing system demands was discussed in Chapter 3.  It is 
desirable to continue to use the existing force mains as long as possible.  Year 2028 force main hydraulic 
analysis was similar to the existing flow analysis of lift stations, using the projected peak flow rates from 
the model.  Projected forcemain velocities for the year 2028 development condition are compared in Table 
5-3 with the desired force main velocities. 
 
 

TABLE 5-3  YEAR 2028 DEVELOPMENT FORCE MAIN VELOCITIES  

Force Main 
No. 

Year 2028 
Development 

Pumping Rate* 

Force Main 
Diameter  

Desired 
Velocity 

Year 2028 
Development 

Velocity* 

1 300 gpm 6 inch 2 to 8 feet/second    3.40 ft/sec**    

2 200 gpm 6 inch 2 to 8 feet/second    2.27 ft/sec**   

3 40 gpm 3 inch 2 to 8 feet/second    1.82 ft/sec**    



 69 

4 600 gpm 6 inch 2 to 8 feet/second    6.81 ft/sec**    

5 368 gpm 6 inch 2 to 8 feet/second    4.18 ft/sec  

6 1,400 gpm 12 inch 2 to 8 feet/second 3.97 ft/sec**    

7 4,300 gpm 24 inch 2 to 8 feet/second    3.05 ft/sec**    

*  Pumping rate and velocity with one pump in operation. 

** Identical to existing velocity as the existing lift station has adequate capacity. 

 
All force main velocities were within the maximum desired velocity of 8 feet per second at year 2028. 
 



 70 

CHAPTER 6 
TREATMENT AND 

DISPOSAL FACILITIES 



 71 

6.1  EXISTING WASTEWATER TREATMENT FACILITIES  
 
The Grandview Wastewater Treatment Facility is located south of the City of Grandview, on the south side 
of the Yakima River, just east of Euclid Road.  Originally constructed at this location in 1967, the facility 
currently incorporates two separate treatment processes, one that utilizes a mechanical treatment process 
with discharge of treated effluent to the Yakima River, and one that utilizes a lagoon treatment process 
with discharge of treated effluent via land application.  Both processes share the Euclid Road Lift Station 
(which pumps wastewater from the City across the Yakima River to the treatment facility), a primary 
clarifier, and an aerated lagoon. 
 
Wastewater pumped from the Euclid Lift Station flows into the primary clarifier.  Information on the primary 
clarifier is provided in Table 6-1. 
 

TABLE 6-1  PRIMARY CLARIFIER  

Primary Clarifier (1 each) 

 Diameter 80 Feet 

 Depth 12 Feet 

 Overflow Rate: 
Average Day 
Maximum Day 

 
320 Gallons per Day/Square Foot 

1,330 Gallons per day/Square Foot 

 
The clarifier effluent flows to a diversion box where it can be routed to Aerated Lagoon No. 1, or can be 
routed to Aerated Lagoon A. 
 
Constructed in 1998, Aerated Lagoon No. 1 has a surface area of 6 acres, an average depth of 12 feet, 
and a volume of 17 million gallons.  Within the lagoon, wastewater is aerated by 8 floating 75 hp surface 
aerators.  Information on Aerated Lagoon No. 1 is provided in Table 6-2. 
 

TABLE 6-2  AERATED LAGOON NO. 1  

Aerated Lagoon No. 1 (1 each) 

 Average Daily Flow 
Average Daily 
Maximum Month 

 

1.76 MGD 
3.00 MGD 

 Loading 
Average Daily BOD 
Maximim Month BOD 
Average Daily TSS 
Maximum Month TSS 

 

18,560 lbs/day 
49,920 lbs/day 
4,320 lbs/day 

10,520 lbs/day 

 Surface Area; Average Depth; Volume 6.0 Acres; 12.0 Feet; 17 Million Gallons 

 Detention Time 
Average Day 
Maximum Month 

 

13.6 Days 
8.0 Days 

 Aerators, Type 8 each, Floating Surface 

 Aerator Power 75 HP each; 600 HP total 

 
Effluent from Aerated Lagoon No. 1 can be routed to the mechanical treatment process, or can be routed 
to the lagoon treatment process. 
 
 
 
 
Mechanical Treatment Process 



 72 

 
Exiting from the Aerated Lagoon No. 1, wastewater enters the mechanical (activated sludge) treatment 
process and is pumped by the influent pump station to one of two sets of anoxic selector basins.  Each set 
of anoxic selector basins consists of two tanks, where the conditioning of the biological organisms occurs 
resulting in improved nitrogen and phosphorus removal from the wastewater and improved settling 
qualities of the activated sludge.  Following the anoxic selector basins, wastewater flows to one of two 
aeration basins where most of the biological treatment of wastewater occurs, and the wastewater is 
converted to activated sludge.  Each aeration basin has a volume of 800,000 gallons.  Mixing and aeration 
of the activated sludge is accomplished by two 100 hp aerators in each basin.  
 
Activated sludge flows by gravity from the aeration basins to one of two center feed final clarifiers 
(activated sludge settling tanks), where the denser (sludge) portion of the activated sludge is separated 
from the lighter clarified portion.  Each clarifier is 50 feet in diameter, 15 feet deep, with a volume of 
220,000 gallons and a surface area of 1,962 square feet.  Within each clarifier, settled solids are 
conveyed by circular sweepers to the clarifier center well.  From there, sludge is either recirculated to the 
treatment process by pumping through one of three return activated sludge pumps to the anoxic selector 
basins, or is removed from the treatment process by pumping through one of two waste activated sludge 
pumps to the sludge treatment process.  Effluent from the clarifiers gravity flows to the ultraviolet 
disinfection system.   
 
The ultraviolet disinfection system consists of one channel containing 160 low pressure UV lamps, with a 
capacity of 1.5 MGD.  Disinfected effluent from the ultraviolet disinfection system is discharged to the 
Yakima River via a 600-foot long 18-inch ductile iron and HDPE outfall pipe. 
 
Information on mechanical treatment process is provided in Table 6-3. 
 

TABLE 6-3  MECHANICAL TREATMENT PROCESS  

Influent Pump Station (1 each) 

 Number of Pumps 3 

 Size; Type; Power 4-inch; Submersible; 10 HP 

 Capacity 525 GPM each at 39 Feet TDH 

 Drive Variable Speed 

Anoxic Selector Basins (4 each) 

 Volume 230,000 Gallons Each 

 Mixers Vertical Turbine 

 Power; Drive 15 HP; Variable Speed 

Aeration Basins (2 each) 

 Volume 800,000 Gallons Each; 1,600,000 Gallons Total 

Detention Time (50% RAS at 1.5 MGD ave. flow) 17.1 Hours 

Aerator Type; Number Vertical Turbine; 2 Each Basin; 4 Total 

Aerator Power 100 HP each 

Recirculation Pumps; Power 1 per Basin (2 Total); 7.5 HP each 

Clarifiers (2 each) 

Diameter; Side Water Depth 50 Feet; 15 Feet 

Volume 220,000 Gallons each 

Surface Area 1,962 Square Feet each 

Mechanism Type Center Feed 



 73 

Operation Parallel 

Weir Type; Weir Length Peripheral; 157 Feet Each (314 Feet Total) 

Return Activated Sludge Pumps (3 each) 

 Size; Type 8-Inch; Self-Priming Centrifugal 

 Capacity 1,050 GPM each at 36 Feet TDH 

 Power; Drive 20 HP each; Variable Speed 

Waste Activated Sludge and Clarifier Scum Pumps (2 each) 

 Size; Type 4-Inch; Self-Priming Centrifugal 

 Capacity 350 GPM each at 50 Feet TDH 

 Power; Drive 15 HP each; Variable Speed 

Ultraviolet Disinfection System (1 each) 

Capacity; Number of Channels 1.5 MGD; 1 

 Lamp Number; Type 160; Low Pressure 

 
 
 
 
 
 
Lagoon Treatment Process 
 
Effluent from the primary clarifier flows to a diversion box where it can be routed to Aerated Lagoon No. 1 
or can be routed to Aerated Lagoon A. 
 
The lagoon treatment process consists of a series of five lagoons, also called cells.  These cells, which 
are in fact natural depressions in basalt scab land, provide wastewater treatment and a portion of the 
needed winter storage volume when land application is not possible. 
 
Mechanical aeration is provided in Lagoon A, and the remaining cells rely upon natural means to provide 
necessary aeration for biological treatment.  Aeration in Lagoon A is provided by twenty, 20 horsepower 
floating horizontal aspirated aerators.  Flow through the treatment cells is by gravity.  From Lagoon A, 
wastewater passes to Lagoon B, then the flow divides into the C and D lagoons.  Flow then recombines in 
the E/F Lagoon, from which effluent is discharged to the chlorine contact disinfection system and then 
pumped to the irrigation sprayfields or to other storage facilities.  The treatment cells also provide a large 
surface area for disposal of wastewater by evaporation.  Lagoons B through E/F can also provide a 
significant portion of the winter storage volume by varying the operating levels in the cells. 
 
No means of solids removal is provided other than the removal of settled solids from the primary clarifier.  
As a result, all solids introduced into the flow stream or generated by the biological treatment process are 
either deposited on the lagoon bottoms or are passed through the process in the effluent. 
 
A number of winter storage ponds surround the treatment lagoons.  As with the treatment cells, these 
winter storage ponds consist of natural basalt depressions whose purpose in the treatment process is to 
provide storage of wastewater through the winter months when irrigation is not possible, although it is 
recognized that additional wastewater treatment does occur in these ponds.  A side benefit of the winter 
storage ponds is the large surface area created for disposal of wastewater by evaporation.  These winter 
storage ponds are filled in a number of ways depending on their relationship to the treatment cells, 
including gravity flow, discharge from the treatment process recirculation pipeline, pumping directly from 
the treatment cells or adjacent winter storage ponds, and discharge from the land application irrigation 
system.  In the summer, stored water is returned to the treatment lagoons for disposal via land application.  
The return of water to the treatment lagoons is accomplished by gravity flow or by pumping back to the 
lagoons.  Some winter storage ponds rely only on evaporation to remove their stored contents. 



 74 

 
The portion of the effluent designed for land application, or for discharge to the East Game Ponds, the 
West Game Ponds, and to the diked valley can be disinfected in the chlorine contact tank disinfection 
system.  The chlorine contact tank disinfection system consists of two compartments, each with a volume 
of 48,000 gallons.  Both compartments of the chlorine contact tank combined have a detention time of 60 
minutes at an average daily flow of 1,600 GPM. 
 
The East Game Ponds are used for storage and disposal of wastewater.  This series of man-made ponds, 
created by filling basalt depressions with treated effluent, is operated under an agreement with the 
Washington State Department of Fish and Wildlife to provide waterfowl habitat.  Discharge to the East 
Game Ponds is accomplished by pumping treated effluent from the chlorine contact disinfection system. 
 
The diked valley, an area of five man-made lagoons near the East Game Ponds, was constructed by the 
City of Grandview to create additional winter storage volume.  The area has very sandy soils, and in the 
past demonstrated a significant ability to percolate wastewater.  The diked valley has not been used for 
winter storage or disposal of wastewater since 2002. 
 
The West Game Ponds are also used for storage and disposal of wastewater, and, like the East Game 